Indian J. Fert., Vol. 11 (12), pp.110-114 (5 pages)
R A T A e s P e e 2 DU T s e S e e

Total Water Management for Fertiliser Industry

‘... from Concept to Commissioning’

Ajay Popat
Jon Exchange (India) Ltd.

Ion House, Dr. E. Moses Road, Mahalaxmi, Mumbai - 400 011

ajay.popat@ionexchange.co.in

fertiliser plants.

Water is a scare commodity. Conservation of water is not only necessary to save cost and minimize impact on
environment but even to sustain production. The paper discusses various options available for reducing water
consumption by proper treatment of raw water and waste water and also by recycle and reuse of water. A variety
of new water treatment chemicals and treatment technologies are available to minimize water consumption in
[...]
of a given product, so

water used for a partic

across companies. The Ia
use of water in the Fer
industry is for cooling, ste==
(e.g., heating) and procsss
water being the other significa=®
uses.

Indian Journal of Fertilisers, December 2015

110



_—

Historical data on distribution of
water use at the facility level is
not available. However, it is
estimated that process cooling,
process dilution and steam
generation instead of production

represent the most significant
use of water at fertiliser
facilities.

Some of the common uses of water
in a fertiliser plant are indicated
below:

Cooling: Water is used in process
cooling (i.e. direct heating and
cooling of chemical reactions) as
well as cooling of the plant (i.e. in
cooling tower). Around 30 to 60

per cent of all the water used in’

fertiliser industries is for cooling.

The water is conditioned with
specialty chemicals to improve
the hygiene of cooling tower and
heat exchangers, improve cycles of
concentration to minimise water
waste due to frequent
blowdowns.

Steam Generation: Water is used in
generating steam for various
fertiliser processes. Only mixed
bed demineralised water is
recommended for generating
steam which is also used as boiler
feed or make-up water.

Service Water: Water is used for
maintenance and plant wash-up
activities, flushing, hand washing,
etc. in the plant and for safety
related activities like fire fighting,
deluge system, etc. The service
water is generally ground water or
municipal supply water.
Industries also recycle treated
waste water for use as service
water. :

Potable Water: Water is used for
human consumption in plant.
Ground water or municipal water
after treatment and disinfection
is generally used as potable
water.

Water Conservation Measures in
Fertiliser Industry

Effluent recycle solutions are
integrated to yield optimal
benefit. For instance, recycle
systems are combined with
speciality =~ water  treatment
programmes that substantially
reduce water discharge (for
example, cooling tower
blowdown); and state-of-the-art
effluent treatment plants are
integrated with zero liquid
discharge processes.

These systems with effluent
treatment, recycle and zero liquid
discharge systems gave an
excellent payback on the
investment through:

e Assured availability of water for
process needs as well as low end
uses

o Less requirement of fresh water.
Therefore, considerable savings in
fresh water costs

e Additional savings through
recovery of valuable by-products
for re-use in process

e Compliance with pollution
control regulations and a clean
environment through reduced/
zero effluent discharge

¢ Creating a Water Balance: The
first step is to document all major
water-using equipments and
processes at the site with usage
amounts and prepare a complete
water balance. It would help in
identifying the possible areas
where water can be saved.
Monitoring the water balance on
frequent intervals would help in
implementing water conservation
practices.

* Increasing Cycles of
Concentration (COC): Cooling
towers use water in three ways:
evaporation, drift, and bleed-off or

blow-down. A huge amount of
loss occurs in the cooling tower in
the form of evaporation, drift and
blow-down loss. Make up water
is provided to compensate for
these losses. Since the water is
circulated many times in the close
loop, the concentration of
dissolved solids in the circulating
water increases over a period of
time which decreases the cooling
efficiency of the tower. Thus,
water is intentionally wasted and
make up water is used to
compensate the loss in order to
reduce the concentration of
dissolved solids. The cycle of
concentration (COC) is the ratio

of  dissolved solids in the
circulating water to the make-up
water. Cooling towers are

normally designed for a COC of
around 3. By increasing COC, the
blow down water can be reduced
by using INDION specialty
conditioning chemicals,
antiscalant, scale inhibitors, pH
controllers and like.

The best way to increase the cycles
of concentration between 6-9 in
addition to wusing speciality
chemicals is through better
monitoring and management of
the water chemistry. The first
step is to understand the quality
of the incoming water and what
the controlling parameter should
be, such as hardness, silica, or
total dissolved solids. There will
be a relationship between these

parameters and conductivity,
based on the water chemistry
specific to a site. This

relationship can also help to
establish type and dosage level of
specialty scale conditioning
chemicals to maintain set point
conductivity. The conductivity
controller opens a blow-down
valve as needed to maintain your
control parameter within
acceptable limits.

The circulating waters also require
to be conditioned with INDION
Biocides to prevent biological

Indian Journal of Fertilisers, December 2015

111



fouling and scaling. Use of
speciality bio-dispersants further
improve the hygiene.

Special features of towers and
water systems that promote water

efficiency include side-stream
filtration, sunlight covers,
alternative water treatment

systems, and automated chemical
feed systems.

¢ Reducing Leaks and Over Flows:
Leakages from valves, taps, fire
fighting hoses, underground fire
fighting lines, cooling towers,
gardening hoses account for huge
amount of water loss. There lies a
possibility of reducing the water
consumption by plugging the
leakages.

& Equipment Cooling: Single-pass
cooling typically consumes more
water than any other cooling
method in a Fertiliser industry. In
single-pass or once-through

cooling systems, water is
circulated once through a piece of
equipment and then discharged in
to the sewer. Single-pass systems
use approximately 40 times more
water than a cooling tower
operating at 5 cycles of
concentration to remove the same
heat load. The best way to combat
the water waste associated with
single-pass cooling is to use a
process or cooling loop. This loop
provides water at a preset
temperature to cool equipment. A
small packaged chiller or central
plant towers can reject the heat
from these systems.

& Wastewater Recycling: Water in
Fertiliser industry is used for
steam generation, dissipate heat
and as a media in certain processes
resulting in high amount of
wastewater/effluent generation.
There is huge opportunity of
recycling/ reuse of wastewater/
effluent after necessary cost-
effective treatment. It will not only

reduce the intake of freshwater
but also help in reduction of
contamination of nearby
freshwater resources.

& Use of Blow-Down Water or
Reverse Osmosis (RO) Rejects: The
blow-down water from cooling
tower and/ or the Demineralised
unit reject is recycled by treating
it through membrane processes
for process and cooling tower
make-up. [t can significantly
reduce the amount of fresh water
intake.

¢ Use of Treated Municipal Waste
Water: Reclaimed waste water is an
option in limited circumstances,
when an industry has access to
municipal waste water that has
been treated to a secondary
disinfection level. Reclaimed
waste water can be used for some
non-potable applications, such as
service water, fire fighting water
and cooling tower make-up, etc.

. RECYCLED WATER

CONVENTIONAL TREATMENT g

o EFFLUENT _

MODERN INTEGRATED SOLUTIONS

RECOVERED
PRODUCT

“ v . EFFLUENT

NO LIQUID
DISCHARGE

Figure 1. Integrated solutions for effluent utilisation

~ DISCHARGE

SRS Y

PARTIALLY |
TREATED |
EFFLUENT |

Indian Journal of Fertilisers, December 2015

112



‘

Further treatment by membrane
and ion exchange’s processes
make it suitable for producing
high quality steam for boiler/
power generation.
Effluent Generation and
Minimization

Water is mainly used as a media in
fertiliser manufacturing processes.
Most of water used by the Fertiliser
Industry is for return-flow
applications which results in large
quantity of effluent generation.
Effluent becomes a major concern
for Fertiliser industries. The
effluents produced by this sector
often contain organic and
inorganic matters in varying
concentration.

Effluent Minimization: Effluent
minimization  coupled with
recycling is a very effective
strategy to conserve water and
solve the wastewater problem.
Effluent minimization implies the
reduction of quantity and quality
of effluent at source by resources
(raw material, water, energy, etc.)
conservation and the promotion of
re-use/recycle.

The flowchart in Figure 1 describes
this concept.

Integrated Water Management

Integrated solutions minimize
water wastage and improve
efficiency of water assets by
providing comprehensive
operation and maintenance of:

®  Process treatment systems that
include DM/RO/MSB plants

. Utility water sy;tems that
include cooling water management
systems, boiler water management

¢ Effluent ireatment system

¢ Rehabilitation and sacaton
of existing water S Ease
treatment plants.

CASE STUDIES

1. National Fertilisers Limited
(NFL), Vijaipur - RO Plant for
Reuse of Cooling Tower
Blowdown

The Reverse Osmosis (RO) plant
at NFL, Vijaipur was installed in
1991 (shown in Figure 2). This
plant has two streams of 162 m?/h
(permeate) capacity each, and is
designed for automatic operation.
This plant was designed to treat
inlet TDS of 1800-2000 ppm and
produce treated water with TDS
less than 150 ppm and with a
recovery of 90%. The scheme for
this recycle plant consists of
Effluent Treatment Plant,
(ETP)+Pressure Sand Filter (PSF)
+Carbon Filter (CF) +Reverse
Osmosis (RO).

2. IFFCO Phulpur - Effluent
Recycle

At IFFCO Phulpur, Ion Exchange
supplied an effluent recycling
plant (Figure 3) comprising high
rate solids contact clarifier,

continuous sand filter, chemical
dosing system, cartridge filters and
reverse 0smosis module.
Commissioned in 1998, this plant
treats inlet effluent with 4,000
ppm TDS and 120 PPM silica
comprising cooling tower
blowdown and regenerated waste
from demineralisation plant. It is
designed for 127.5 m?/h recovered
water with TDS less than 400
ppm. Recovery (85 per cent) from
the reverse osmosis unit is
improved by reduction of silica to
20 ppm using cold lime softening
in the clarifier.

3. Madras Fertilizers Ltd. (MFL) -
Cooling Tower Blowdown Recycle
Plant

Designed to treat cooling tower
blowdown that was earlier
wasted, the 160 m’/h recycle plant
(Figure 4) supplied to Madras
Fertilizers Ltd. (MFL) in 2004
incorporates pretreatment
followed by ultra filtration which
feeds the existing reverse
osmosis  plant. This plant
was designed to treat effluent

Figure 2. R.O. plant at NFL Vijaipur

Enfios Jomrmal of Feriilisers, December 2015

113




—

g2

Figure 3. IFFCO Phulpur - Effluent Recycle

% !

Figure 4. Cooling tower blow
down recycle plant

Figure 5. Effluent recycle plant
at KFCL, Kanpur

TDS of 3732 ppm and produce
water of almost similar TDS with
85-90% recovery; SDI  (Silt
Density Index) less than 3.5;

turbidity less than2 NTU and TSS

less than 5 ppm as a feed to existing
RO plant. Besides enjoying the
distinction of being the largest
ultra filtration plant
commissioned in India, this plant
has acquired critical importance
as Manalj, Chennai, where MFL is
located, suffered from perennial
water shortage.

4. Kanpur Fertilizers & Cement
Ltd. — Effluent Recycle Plant

In recent times, Ion Exchange was
installed an effluent recycle plant
by Kanpur Fertilisers & Cement
Ltd. (KFCL), Kanpur. Commi-
ssioned in July 2015, the 220 m3/h
effluent recycle plant incorporates
INDION High Rate Solid Contact
Clarifier, Multigrade Filter,
Activated Carbon Filter as a
pretreatment to ultrafiltration and
reverse osmosis system. This plant
is designed to treat inlet TDS of 1000

ppm & produce water with TDS
of 50 ppm with a recovery of 85%
through 2 stage Reverse Osmosis
plant.  The  state-of-the-art
completely automated effluent
recycle plant is operated &
maintained by Ion Exchange. The
treated effluent will be reused as
cooling tower make-up, feed to
existing demineralisation system
for producing process and high
purity water for steam
generation.

5. Oman India Fertiliser, Oman -
Condensate Recovery System

A 750 m?/h Condensate Polishing
system in 2003 was supplied for
reducing use of scarce fresh water
and even more expensive
demineralised water. This was
integrated - with a 288 m%h
wastewater treatment plant &
Condensate Polishing Unit (CPU)
comprising of Mixed Beds
(MB1+MB2+MB3).

CONCLUSION

Water is a key component in the
fertiliser sector and is required in
large quantity for multiple
processes. Availability of water,
stringent pollution control norms
have become limiting factors for
the sector. By adapting prudent
water conservation measures,
state-of-the-art effluent treatment
recycle and zero liquid discharge
technology, integrate  water

management process that
minimises waste, water reuse and
source reduction will help

facilitate sustainable growth of
the industry. The case studies
documented in this write-up are
examples of the industry
adapting technologies which are
efficient and cost effective. [l

Indian Journal of Fertilisers, December 2015

114



Zero liquid discharge in the Paint Industry

Ajay Popat
lon Exchange (India) Ltd
Navi mumbai, India

INDIAN paintindustry is likely to surge
from the current level of about
Rs.40,600 crore to about Rs.62,000
crore by 2016 witnessing a
breathtaking double-digit compound
annual growth rate. The factors that
have fuelled the paint industry's
growth are the rise in disposable
income and education, increasing
urbanization, development of rural
market and various launches of many
innovative products.

The unorganized sector controls
around 35% of the paint market. In the
unorganized segment, there are about
2,500 units having small and medium
sized paint manufacturing plants. Top
organized players include Asian
Paints, Kansai Nerolac, Berger Paints
and ICI. There have been innovations
in the paint market both at the product
technology and development level on
the aspect of “Sustainability”.

Increased usage and demand for
waterborne coatings, particularly in
the premium category of decorative,
automotive and even industrial paints
will require high purity water and
systems that can produce such quality
consistently in an automated mode of
operation. Quality of water has direct
impact on consistency and
performance of these coatings. At the
same time water as a resource is
increasingly under pressure in our
country with respect to its availability
and varying quality laid in with high
level of impurities — Calcium/
Magnesium, hardness, high Total

Queries and Responses:
author.paintindia@gmail.com

0smosis

Dissolved Solids (TDS), excess
presence of heavy metals and micro-
organisms. Thus recognizing this need
of Surface Coating Industry for its
customers in light, medium and heavy
segments, lon Exchange (India) Ltd.
has developed customized and
standard (predesigned, pre-
engineered) water treatment packages
using state-of-the-art demineralizing,
softening, ultrafiltration (UF), reverse
(RO), electro-deionization
(EDI), etc. These units are skid-
mounted, completely automated and
backed up by 24x7 service network
located at 36 strategic industrial
locations in India. These service set
ups provide customers in the Surface
Coating Industry with comprehensive
Operation & Maintenance services
including supply of genuine critical
spares and components like resin,
membranes, media, etc.

Whilst lon Exchange (India) Ltd. has
been able to provide complete range
of water treatment solutions and
services, customized to every type of
requirement, it also provides a range of
waste treatment, effluent recycle (with
the option of resource recovery) and
zero liquid discharge systems, not
only to meet stringent disposal norms
but also economically solving water
scarcity problems by conserving vast
volumes of water through recycle and
zero liquid discharge schemes,
thereby protecting the environment by
reducing discharge, whilst generating
substantial savings from water reuse
and resource recovery. Typically our
effluent recycle solutions are